
BS EN 12390 : PART 2 : 2019

Contract Details

Company

Site Address Order Number

Discharge Details

Date of Sampling Time of Sampling Type of Sample

Location

Concrete Supplier Ticket Number

Cube Making Details

Date Cubes Made

Compaction No. of Strokes No. of Layers

Cubes made by Company

Mix Details

Mix Type Supplied slump and slump type from drivers ticket

Cube Details

Set Ref.

Date uplifted by MATtest Limited Date delivered to laboratory

Additional Information

Clients Name Clients Signature

Technicians Name Technicians Signature

Size (mm) Condition ( G, F, P ) & Remarks

Hand / Vibration

Time Cubes Made

Remarks / Deviations from the standard methods - 

I certify by signing below that the testing detailed above was in accordance with the relevant parts of BS EN 12390 & BS EN 12350

Details of any environmental conditions during sampling that may affect the interpretation of the test results (eg low and high 
temperatures, heavy rain):

CLIENT CUBE MAKING RECORD

Composite / Spot

BS EN 12350 : PART 1 : 2019

Customer Reference
MATtest Use Only

Test Age
Lab Reference

10 Queenslie Point
Queenslie Industrial Estate
120 Stepps Road
Glasgow
G33 3NQ
Tel: 0141 774 4032

Web: www.mattest.org
E-Mail: info@mattest.org

Issue No. 05 TF077


